
EN424MP

rev 0_05/25/23



EN424MP 1 Unit Complete	

2rev 0_05/25/23



EN424MP 1 Unit Complete	

3rev 0_05/25/23

Products with multiple versions are listed in subsiding order with the newest version on top not indented.

Te
ch

 B
ul

le
tin

NotesSe
ct

io
n

Fi
g.

 N
o.

Part No. Description EN
42

4M
P

1 1 961006-2 RETAINING RING S-10 2

1 2 253828-7 FLAT WASHER 10 2

1 3 413E01-3 CAP 2

1 4 413D96-0 WHEEL 130 2

1 5 413R36-2 WHEEL HOLDER 1

1 6 922244-1 H.S.H.BOLT M5X25 WITH WG 1

1 7 327C08-0 SHAFT 10 1

1 9 141S29-2 SHAFT PIPE COMPLETE B 1

1 9 163525-6 LEAF SPRING COMPLETE 1 INC w/9

1 10 326798-4 SHAFT A 1

1 11 961003-8 RETAINING RING S-7 1

1 12 962102-9 RETAINING RING R-22 1

1 13 961036-3 RETAINING RING WR-10 1

1 14 210167-8 BALL BEARING 6900LLB 1

1 15 227A88-3 SPIRAL BEVEL GEAR 11 1

1 16 141S15-3 GEAR HOUSING COMPLETE 1

1 17 922241-7 HEX. SOCKET HEAD BOLT M5X25 1

1 18 922211-6 H.S.H.BOLT M5X12 WITH W 1

1 19 211493-8 BALL BEARING 609DDW 1

1 20 227A89-1 SPIRAL BEVEL GEAR 52 1

1 21 327C06-4 SPINDLE 1

1 22 211247-3 BALL BEARING 6002DDW 1

1 23 422A36-9 GASKET 1

1 24 141S16-1 GEAR HOUSING COVER COMPLETE 1

1 25 922126-7 HEX. SOCKET HEAD BOLT M4X16 4

1 26 347B34-7 FRICTION PLATE U 1

1 27 327C07-2 CRANK 1

1 28 422A37-7 DUST GUARD 1

1 29 347B49-4 UNDER PLATE 1

1 30 265D17-6 H.S.H.BOLT M5X25 4

1 31 252331-5 HEX. LOCK NUT M5-8 5

1 32 327C05-6 GUIDE BAR 330 1

1 33 347B48-6 PLATE 330 1

1 34 725319-3 SHEAR BLADE 330 1



EN424MP 1 Unit Complete	

4rev 0_05/25/23

Products with multiple versions are listed in subsiding order with the newest version on top not indented.

Te
ch

 B
ul

le
tin

NotesSe
ct

io
n

Fi
g.

 N
o.

Part No. Description EN
42

4M
P

1 35 725319-3 SHEAR BLADE 330 1

1 36 257A04-1 SLEEVE 5 5

1 37 257A05-9 RING 8 4

1 38 253558-0 FLAT WASHER 5 2

1 39 347B47-8 GUIDE PLATE 1

1 40 265D16-8 +TRUSS HEAD SCREW M5X18 5

1 41 1912V6-6 SHEAR BLADE 330 SET 1 INC. 31-40

1 199450-5 GREASE VESSEL SET 1 NOT PICTURED

1 A01 413R92-2 BLADE COVER 330 1

1 A04 783202-0 HEX. WRENCH 4 1


